ENVIRONMENT IMPACT ASSESSMENT & EMP REPORT
FOR

NOVEMBER 2015 AT

TSOMGO LAKE, DISTRICT EAST OF SIKKIM, SIKKIM

(Reference- TOR letter no. F. No. 10-12/2014-1A.lll dated 17-12-2014)
Land Area- 8072 sq m

Elevation- 3764 m to 3994 m

Alignment’Length- 625 m

Category- ‘A’-7(g)

Cost of Project- Rs. 9 Crores

Being Developed By:

Gangtok, Sikkim

Prepared By:

NABET Registered Vide List of accredited Consultants organization/ Rev 35/8t Oct 2015 at
S.No.-116)

5t Floor, NN Mall, Mangalam Place

Sector 3, Rohini, New Delhi

Email: info@perfactgroup.com; Phone: O11- 47528467



TSOMGO PASSENGER ROPEWAY AT TSOMGO LAKE, EAST OF SIKKIM, SIKKIM

Tourism & Civil Aviation Department, Gout. of Sikkim

TABLE OF CONTENTS
[...]
chained excavators and manual stone cutting.

The excess soil generated due to foundation excavation was used as a raw

material in construction & top soil has been preserved for landscaping purposes.

To avoid impacts on land due to disposal of waste, oil leaks, etc. separate
storage yards with hard paving for waste storage, used oil storage, lubricating
oil storage & other raw material storage was made. Waste was being stored at

a covered place.
9.1.2 During Operation phase

The impacts during the operation phase include waste disposal, leakage from

machineries, runoff near pillars & soil erosion causing instability of land.

The waste disposal will be limited to the stations as the passengers of ropeway
can board & de-board at the terminal stations only. Moreover, to avoid spread
of waste on land, proper collection bins will be provided at the terminal

stations by the ropeway management.

Page 137 of 168

Prepared by- M/s Perfact Enviro Solutions Put. Ltd.



TSOMGO PASSENGER ROPEWAY AT TSOMGO LAKE, EAST OF SIKKIM, SIKKIM

Tourism & Civil Aviation Department, Gout. of Sikkim
Lubricating oils for ropeway machineries & used oil generated from DG sets,
machineries etc. shall be collected properly in leak proof containers so as to

avoid leakage & spillage of oil on ground & ultimately contamination of soil.

Collection of rainwater & proper channelization of runoff shall be done to avoid

soil erosion & weakening of pillars.

4.3 AIR ENVIRONMENT

9.2.1 During Construction Phase

The only impact on Air Environment seen was the fugitive emissions like
particulate matter etc. that were generated due to activities like excavation,

drilling, transportation & handling of equipments and materials, etc.
Air Quality was being managed by the following measures:

e As RCC work was being used only for providing the base & foundation,
hence, dust emissions were minimal & in limited areas due to localized
meteorological conditions. Separate & covered storage yards were made for
keeping the construction material & other raw materials.

e Under construction buildings were kept covered with a green cloth.

e Excavated soil was used as a raw material in construction & rest of the soil
& top soil has been kept covered.

e Dust generated due to drilling was collected by JCB dust collectors & was
being stored at separate & covered place before disposal.

e Water sprinkling was done regularly to settle down the dust generated

during construction activities.

9.2.2 During Operation Phase

Although, Ropeway operation is an environment friendly non-polluting

transport system, the main source of pollution will be the ropeway machineries.
The management practices to be followed are as follows:

e Adequate Stack height above the roof of terminal stations shall be provided

to discharge the effluent gases from machineries at a certain height.

Page 138 of 168

Prepared by- M/s Perfact Enviro Solutions Put. Ltd.



TSOMGO PASSENGER ROPEWAY AT TSOMGO LAKE, EAST OF SIKKIM, SIKKIM

Tourism & Civil Aviation Department, Govt. of Sikkim

9.3 WATER ENVIRONMENT
9.3.1 During Construction Phase

During construction Phase, total 13 KLD water was taken from the overflow of

the lake for curing, ropeway development, and sprinkling purposes.

Water management measures undertaken during construction Phase are as

under:

e The solid waste or debris generated was being properly stored & was being
given to the Pokhari Sangrakshan Samiti NGO for disposal to avoid slurry
discharge in lake & other water courses in the vicinity.

e The construction materials & debris was stored in a covered place to avoid
its mixing with the Runoff.

e Toilets are already existing at the LTP whereas Septic tanks followed by
soak pits were made available at the hill top to ensure no discharge of
wastewater in open or near watercourses.

e A boundary wall is yet to be developed around the LTP to avoid waste

diposal to lake by the tourists during the operation phase.
9.3.2 During Operation Phase

As per the maximum peak population load calculation discussed in Section 2.9,
total water requirement has been estimated to be 101 KLD as detailed in Table
9-1 and will be met by overflow of the Changu lake as these are the only source
of water in the area. Water shall be used mainly for flushing, drinking, hand
washing and miscellaneous purposes as shown in figure-9-3. Total quantity of

wastewater generation for will be 92 KLD.

Page 139 of 168

Prepared by- M/s Perfact Enviro Solutions Put. Ltd.



TSOMGO PASSENGER ROPEWAY AT TSOMGO LAKE, EAST OF SIKKIM, SIKKIM

TABLE 9-1 WATER MANAGEMENT

Tourism & Civil Aviation Department, Gout. of Sikkim

S. Population | Factor | Water Waste Water
No. (Ipcd) | Requirement | Discharge
(in KLD) (in KLD)
Visitors 6400 15 96
Staff 15 45 1
Sub Total 97 91
1. Domestic 29 23
Hand wash- | Hand wash- 23
23 Drinking - Nil
Drinking - 6
Flushing 68 68
Gardening 2 Nil
Miscellaneous 2 1
Total 101 KLD 92 KLD

FIGURE 9-1 WATER BALANCE

Page 140 of 168

Prepared by- M/s Perfact Enviro Solutions Put. Ltd.




TSOMGO PASSENGER ROPEWAY AT TSOMGO LAKE, EAST OF SIKKIM, SIKKIM
Tourism & Civil Aviation Department, Gout. of Sikkim

A e
HoD
|
20 e ks
i L[
| * A
G sy MBS LT
i KL SHER
' !
Hd e waler
2B ELEE

Tathl s dEFT Figiitd AL
18 KL
T R |
| T 0D B
| A
Dy |'||ll-n:l-ll.l-l'|l-n-..|l|
100 &l .0 | T
i_p.... '| '.'.'m.-..up] [T
£ L L WLEF

}

Forlnl wirile mdles
« ELL

L ary, -
85 NLD gl

]

trpate] mile
T oD

]

s Tresdedd wales
o 18 L R e i e e
g imala o7, Gt Euaadern] (ot R At

9.3.2.1 Scheme of Sewage Treatment Plant

The generation of total waste water will be about 92 KLD which will be treated

in total 2 Sewage Treatment Plants (STPs) of 55 KLD capacities each based on

FAB (Fluidized Aerobic Bio-reactor) process.

9.3.2.1.1 Treatment Process

The sewage is first passed through a Bar Screen Chamber & an Oil & Grease

Chamber where any extraneous / floating matter gets trapped.

The sewage is then collected in a Receiving Sump where the variations in flow

and characteristics are dampened, which otherwise can lead to operational

problems and moreover it allows a constant flow rate downstream. Here the

sewage is kept in mixed condition by means of coarse air bubble diffusion.

Page 141 of 168

Prepared by- M/s Perfact Enviro Solutions Put. Ltd.



TSOMGO PASSENGER ROPEWAY AT TSOMGO LAKE, EAST OF SIKKIM, SIKKIM
Tourism & Civil Aviation Department, Gout. of Sikkim

The equalized sewage is then pumped to the Fluidized Aerobic Bed Reactors
(FAB) where BOD/COD reduction is achieved by virtue of aerobic microbial
activities. The FAB reactors run in series. The oxygen required is supplied

through coarse air bubble diffusers.

The excess bio-solids formed in the biological process are separated in the
downstream Tube Settler Tank. The clear supernatant after disinfections is
sent to the tertiary polishing section comprising of a Dual Media Filter and an

Activated Carbon Filter, passes through Softener for reducing the hardness.

The biological sludge generated from the FAB, which is settled in the Tube Settler, is

drained through the Filter Press.

TABLE 9-2 RAW SEWAGE CHARACTERISTICS

Flow m? / day 55 KLD
pH - 7.0-8.5
BOD mg /1 200-300
COD mg /1 400-500
TSS mg /1 100

Oil & Grease mg /1 10

The Sewage Treatment Plant (STP) can give treated water, which can be reused for

Flushing, Hand washing & other miscellaneous purposes.

TABLE 9-3 TREATED SEWAGE CHARACTERISTICS

pH - 6.5-8.5
BOD mg /1 <10
COD mg /1 <60
TSS mg/1 <10
Oil & Grease mg /1 <10

Page 142 of 168

Prepared by- M/s Perfact Enviro Solutions Put. Ltd.




TSOMGO PASSENGER ROPEWAY AT TSOMGO LAKE, EAST OF SIKKIM, SIKKIM
Tourism & Civil Aviation Department, Gout. of Sikkim

9.3.2.1.2 Benefits
1. Small space requirement

The concept of compact sewage treatment plant is promoted so that expensive
conventional treatment is dispensed herewith. The treatment scheme is also
versatile, in the sense that units can be re-arranged in any way in which the

space and pile caps are available.
2. Lower operating power requirements

The system utilizes aeration tanks of much smaller size, thereby reducing the
overall power required in aerating the raw sewage. Since the bio-reactor depth
is more, efficient transfer of oxygen takes place, thereby reducing the overall

power consumed in treatment.
3. Simplicity in operation and maintenance

The system adopted has much less moving parts (only pumps and blowers).
Further there is no moving part inside the bio-reactor. This gives the advantage
of continuously running the bio-reactor system, under widely fluctuating
conditions. All the maintenance on the mechanical systems can be done with

normal skilled mechanics available.

The system is unique in operation, such that, only inlet and outlet parameters
(i.e. raw sewage BOD / COD / TSS /TP and treated sewage BOD / COD / TSS /
TP etc.) need to be analyzed. Since the bio-reactor is self-sustaining, there is
no requirement of recycling the biomass from the secondary clarifier. Hence,
analysis such as MLSS /7 MLVSS 7/ SVI (sludge volume index) / F / M ratio etc. is
not required to be done. This greatly reduces the analytical load on the plant

chemist / supervisor, and makes the system very simple to operate and control.

The bio-reactor system adopted in the FAB based STP is provided with nutrients

removal, and removal of disease causing E-coli bacteria.
4. Nutrient removal

The bio-reactor system operates at very food to micro-organisms ratio (F / M
ratio). This helps in totally converting the Ammonical nitrogen to nitrate

nitrogen. In the process of synthesis of organic substrate, about 40 - 50% of the

Page 143 of 168

Prepared by- M/s Perfact Enviro Solutions Put. Ltd.



TSOMGO PASSENGER ROPEWAY AT TSOMGO LAKE, EAST OF SIKKIM, SIKKIM
Tourism & Civil Aviation Department, Gout. of Sikkim

total phosphates load is also reduced. The remaining phosphates can be
precipitated by addition of aluminum ions dosed in form of Poly Aluminum
Chloride (PAC). Phosphates react with aluminum ions and precipitate as
aluminum phosphate, which is an insoluble salt. Thus the total phosphates load

can be easily reduced by more than 90%.
5. Coliform removal

The outlet BOD of the bio-reactor system being very low (in other words, hardly
any food is available to the E-coli), most of the coliform are killed in the reactor
itself. The treated sewage outlet coliform count will conform to WHO
standards.

6. Sludge handling

The sludge generated in the bio-reactors is totally digested. Since the F / M
ratio in the bio-reactors is very low, the excess sludge generation is lower than
compared to the conventional ASP system. Normally, this sludge is
anaerobically digested to stabilize the organic matter. The present system does
not envisage any sludge digestion (since the sludge is aerobically stabilized in
the bioreactors itself), making the system more suitable for operation with less

manpower.

The excess sludge is separated in the secondary clarifier, and then disposed off either

on drying beds, or can be directly used as soil conditioner.

Page 144 of 168

Prepared by- M/s Perfact Enviro Solutions Put. Ltd.



lNCOMlNGl
BAR SCREEN ﬂ | N i [| AERATION TANK
| EQT.

TSOMGO PASSENGER ROPEWAY AT TSOMGO LAKE, EAST OF SIKKIM, SIKKIM

Tourism & Civil Aviation Department, Govt. of Sikkim

9.3.2.2 HYDRAULIC FLOW DIAGRAM OF STP

e
WLCX

=|
|
=

W|IE
=

-
=
P

|
E—
pag—
a0

h

I

[WATER TA
ol

TW.T.
OlL & GREASE TRAP 0

| EwTp

&
| tWT.P fﬁ

PVC HOSE
SUBMERSIBLE PUMP- PIPE

BACK WASH TO EQT.

| swrp EE

I
L
= E — =
I H w..
| | BACK WASH TO EQT. Pswr
_ SHT| ” ]
DRAIN PIT

To EQT.«—N—l
= e

SUPERNATANT

i | screw
PUMP ? ]

FILTER

PRESS
EXCESS WATFR |

LEGEND:—
EQT. - EQUALISATION TANK,
S.S.T. — SECONDARY SETTLING TANK,

S.H.T. - SLUDGE HOLDING TANK, S
TAB. — TWIN-LOBE AR BLOWER, B Tsonon v

F.F.P. — FILTER FEED PUMP, IXI [ BUTTERFLY VALVE
M.G.F. — MULTI GRADE FILTER (FRP), V1 [NONRETURN VALVE
AC.F. — ACTVATED CARBON FILTER (FRP), TS

SOF  — SDFTENER © [SAWPLING FoWT
W~ UV TREATMENT [& [PRESSURE GAUGE
SWTP. i~ SOFT WATER TRANSFER PUMP [[4 [WATER LeveL conTRoLER]
FW.T.P. .— FLUSHING WATER TRANSFER PUMP

W.L.C. i~ WATER LEVEL CONTROLER,

SW.T. (= SOFT WATER TANK

TWT. :— TREATED WATER TANK

4.4 STORM WATER MANAGEMENT

9.4.1 During Construction Phase

Storm water runoff from the construction site was not allowed to flow down
the hill.

The construction material & construction debris were kept in a stored place so

as to avoid mixing with the runoff.

9.4.2 During Operation Phase

Maximum collection of rain water shall be done and the stored water shall be

reused wherever possible.

Drainage network has been developed in the terminal stations to ensure the
proper drainage of the storm water. Regular cleaning & maintenance of the

same shall be done.

Page 145 of 168

Prepared by- M/s Perfact Enviro Solutions Put. Ltd.



TSOMGO PASSENGER ROPEWAY AT TSOMGO LAKE, EAST OF SIKKIM, SIKKIM

Tourism & Civil Aviation Department, Gout. of Sikkim

9.5 NOISE & VIBRATION ENVIRONMENT

9.5.1 During Construction Phase:

The noise emission sources during construction phase were the construction

machineries / equipments employed at site. Other source were the

construction activities like hammering, drilling, etc. & traffic.

The management measures taken for noise & vibration control are as follows:

Standard methods and machinery were used and were installed on anti-
vibration pads.

To avoid noise impacts, construction activities were done during the day
time only. Manual cutting & drilling operations were followed for excavation
of site to avoid noise & vibration generation.

Temporary noise barriers were installed around the construction area to
suppress the noise generated due to construction machineries & activities.
Seeing that the noise during construction phase could have an impact on the
workers, earmuffs were provided to the workers & job rotation was

practiced.

9.5.2 During Operation Phase:

Source of Noise & vibrations during operation phase will be the DG sets of

capacity 1X150 kVA, ropeway machineries and traffic movement in the area.

The noise & vibration management measures are discussed below:

Acoustically enclosed DG Set have been installed on proper anti- vibration
pads to avoid vibration impacts. The system will be operated mainly on
electricity provided by the Power Department, Government of Sikkim. DG
sets will be used as a stand-by only at the time of power failure.

Similarly, other ropeway machineries are kept in closed rooms & are
installed over anti vibration pads.

The noise pollution due to operation of DG set & other machineries can be
controlled by installation of silent cowling to a value of 65 dB (A).

The normal ropeway operations are always lower than 50 dB (A) of noise

level. Proper maintenance of the ropeway during the operational phase will

Page 146 of 168

Prepared by- M/s Perfact Enviro Solutions Put. Ltd.



TSOMGO PASSENGER ROPEWAY AT TSOMGO LAKE, EAST OF SIKKIM, SIKKIM

Tourism & Civil Aviation Department, Govt. of Sikkim
be done to ensure low or no noise and environmental impacts as described
in Chapter 7 of the EIA report.

4.8 SOLID & HAZARDOUS WASTE MANAGEMENT

9.6.1 Solid Waste

9.6.1.1 During Construction Phase

Wastes which are likely to be generated during the construction of terminals

include the following:

Construction Waste & Debris: It includes waste timber work, spent

concrete and cement screening and material and equipment wrappings.

Excavated materials: Excavated soil was generated during foundation

excavation.

Two type of Municipal Waste was generated:
o Organic Waste- Approx. 6 Kg/day wastes was generated.
o Inert waste, in form of stones & dust was generated.

Hazardous Waste- Used oil from ropeway machineries, DG set, etc.

The management undertaken for this waste is discussed below:

The waste was not disposed off on land or to the lake. Rather, it was being

collected at a separate place.

Biodegradable Waste & inert waste was collected & was given to Pokhari